ASSEMBLY INSTRUCTION

SKU CODE: WF297071

Y

i

i)

\

\)

V1

Page: 1 of 13




DETAIL VIEW:




Part List (WF297071)

@XZ

Side Rails

Frames Headboards

@Xl

Front Right Leg

Front Left Leg

@Xl

@Xl
|
|

Back Right Leg

Back Left Leg

@Xl

\

Front Right Roof Rail

Front Left Roof Rail

=

Back Right Roof Rail

Back Left Roof Rail

@Xl

~

Roof Rail

Left Side Shelf

@Xl

77
&)
ol

Right Side Shelf

Top Shelf

Page: 3 of 13




Part List (WF297071)

@x1/

16)x3 .

Bottom Shelf Shelf
! X1/ v
Shelf Back Shelf
Xl/ o
Front Trundle Back Trundle

21 x17

N

Slats

Page: 4 of 13




Hardware List WF297071

No. OUTLOOK DESC QTY
(A) & Dowel @8*30mm 18
% Dowel @10*40mm 4
@ / Screws @6.5*70mm 12
@ Sl Bolts 1/4"*25mm 4
@ / Bolts 1/4"*70mm 10
(F) Screws #6*12mm 36
@ % Screws #8*25mm 38
@ Screws #8*35mm 12
@ : Base L small 2
@ J Base L long 2
@ % Wheels 4
M A Rip cord 4150mm !
@ % Allen key 60*22*4mm 1
@ g Round head screw #8*20mm | 12
@ Wood stops 2
@ & Base L 2

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)

C (T—

Page: 5 of 13




STEP 1:

03

03

STEP 2:

Page: 6 of 13




03

03

06

06

Page: 7 of 13




12

01

o o«

STEP 5:

STEP 6:

Page: 8 of 13




12
01

02

10

Page: 9 of 13




04
04

20

STEP 10:

Page: 10 of 13




04
02

Z

©
®)

STEP 11:

16
04

A

TN
o

Page: 11 of 13




STEP 13:

STEP 14:

Page: 12 of 13




am\v,

STEP 15:

N

X

N

o o
S——
Y AV
LT 77
/4 =

/[T




